
Z334-SHFT


Parts List


Item
 Qty
 Description


1
 1
 Spring Spacer


2
 1
 OEM Spring (32879-CD000)


3
 1
 OEM Shift Cup (32870-AC800)


4
 2
 Lower Bushing


5
 1
 Bushing Insert


6
 1
 Short Shift Lever


7
 1
 Top Cap


8
 1
 Shifter Retaining Plate ( 32822-AC800)


9
 3
 M6 Washer


10
 3
 M6 x 1.0 x 30 Bolt


11
 1
 M8 x 1.25 x 10 Set Screw


12
 1
 Shifter Boot Support


14.2 N.m (10 ft.lb)


1


2


3


5


4


6


7


8


9


10


12


11


Step 3. Install Spring Spacer


Step 4. Install OEM Shifter Spring


Step 1. Install OEM shift cup onto shift lever


Step 2. Install lower bushings and insert


Step 5. Install shift lever bolt

            and torque to spec


Step 6. Install top cap and retaining plate

            bolt down finger to finger tight

Step 7. Follow instructions to adjust reverse

            lockout on page 2/2


Step 8. Install lower shift lever boot


1/2

Step 9. Install boot support with set screw

            into groove on shift lever


12N.m (9 ft.lb)


Step 10. Install remaining shift boots and

              trims followed by your desired

              M10 x 1.25 Shift Knob



